
Unique Test House ULR No. :
TC561624000000522F

DOC No. : A2402140
Telephone : +91 9896169971
FAX : -
E-Mail :
BO Code : AHBO

VILLAGE:-SARSINI, PO:-LALRU, Tehsil Derabassi,
MOHALI, S.A.S Nagar, Punjab, India - 140501

Test REPORT AS PER : IS 5509 (2021)

QR Code/Barcode : 100000557253

REPORT NO : AHBO/64122/20240218/VS/1_1 DATE : 11 Apr, 2024 

PART A. PARTICULARS OF SAMPLE SUBMITTED 

a) Customer Name & Address : -

b) Nature of sample : VS

c) Grade/Variety/Type/Class Size etc : Size : 2440x1220x25 mm

d) Declare values, if any : --

e) Batch No. & Date of Manufacture : trial1/ 

f) Quantity : 1 piece

g) Date of Receipt : 26 Feb, 2024

h) BIS Seal : Verified by Sample Cell

i) IO's Signature : Verified by Sample Cell

j) Any other Information / Expiry Date, If any : fire retardant plywood/

k) Date of Commencement of Testing : 27 Feb, 2024

l) Date of Completion of Testing : 09 Apr, 2024

m) Section Code : 24ME252P

n) Section Report No. : 24ME252P_1

o) Report Type : New

p) Reference Report No. :

q) Remarks :

SONIKA KAPOOR
OIC SAMPLE CELL 

(Authorized Signatory)
Authorized on: 11 Apr, 2024 11:51 AM 

This is a Computer Generated Report.
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Section Report No. : 24ME252P_1 IS 5509 (2021) 

PART B. SUPPLEMENTARY INFORMATION 

1. Reference to sampling procedure, wherever applicable. Not Applicable

2. Supporting documents for the measurements taken and results derived like graphs,
table sketches and or photographs as appropriate to test report, if any.

Yes

3. Deviation from the test methods as prescribed in relevant ISS/Work instruction, if any. Not Applicable

3. NABL Report required ? -

Sanjeev Kumar
OIC Mechanical

(Authorized Signatory)
Authorized on: 09 Apr, 2024 17:30 PM 

This is a Computer Generated Report.
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Section Report No. : 24ME252P_1 IS 5509 (2021)

PART C. TEST RESULT

S.No. Clause No 
Table No. 

Sl. No 

Parameter -
Method of test

Test Description Min
Limit

Max
Limit

Unit Result/
Observation

1 8.3 (Table 1) b) 6 mm and above - - - - Thickness- 24.55 to
25.00 mm 

Sanjeev Kumar
OIC Mechanical

(Authorized Signatory)
Authorized on: 09 Apr, 2024 17:30 PM 

This is a Computer Generated Report.
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Section Report No. : 24ME252P_1 IS 5509 (2021) 

PART D. REMARKS 

Sanjeev Kumar
OIC Mechanical

(Authorized Signatory)
Authorized on: 09 Apr, 2024 17:30 PM 

This is a Computer Generated Report.
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